Parts List
ITEM NO. QTY.
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PT.NO.

1 TA35118
1 TA20046
1 02-40

1 TA35080
2 TA35073
2 TA35041
1 TA35060
1 TA35059
3 TA20047
1 TA35119
1 TA05024
2 TA35096
1 TA35099
1 TA35098
1 TA35097
1 TA35033
5 TA35029
2 02-88

1 TA35035
1 TA20036
1 TA35008
1 TA30040
1 TA20077
1 TA35120
6 TA35016
2 TA30050
1 TA35109
1 TA30030
1 TA35076
1 TA35011
1 TA35039
1 TA35114
1 TA35012
1 TA35121
1 TA35123
1 TA35054
1 TA35030
1 TA35044
1 TA35079
1 TA35048
3 TA35052
1 TA35125
4 TA35072
1 TA35065
1 TA20075
1 TA35092
1 TA35068
1 TA35126
1 TA35055
1 TA35087
1 TA30048
1 TA30031
1 TA35050
1 TA35067
1 TA35021
4 CA-02A
1 TA35024
1 TA35025
1 TA35127
1 TA35026
1 TA35014
118-PA

1 TA35015
1 CA-40

1 TA35006
1 TA35107
1 TA35106

Crossover Parts

DESCRIPTION

Receiver Assembly

O-Ring

O-Ring

Flex Circuit Assembly, Paintball Detection (Eyes)
Ball Latch

Screw, 4-40 x 0.4375 SHCS

Eye Cover, Right

Eye Cover, Left

O-Ring

Firing Valve Assembly

Magnet, Trigger

O-Ring

Valve Core

Trigger Pin Plug

Trigger Pin

Trigger Lever

Trigger Pivot Pin

Spring

Trigger Assembly, Complete
Screw, 10-32 x %2” LHSCS
Power Tube

O-Ring

Bumper Disk

Air Valve Assembly

O-Ring

O-Ring

Valve Spool Complete

Spring

O-Ring

Valve End Cap

Valve Pin

Front Bolt Assembly

Spring

Grip Frame Assembly

Gas Line, Complete

Solenoid

Light Pipe

Back Cover Plate

Flex Circuit Extension Assembly
Electronics Circuit Board Assembly
Screw, Thread-Forming, 2-28 x %"
Selector Switch Assembly
Screw, 10-32 UNF x 0.375” LHSCS
ASA Regulator Body, Complete
Regulator Pin Seat

Regulator Poppet

Regulator Poppet Housing
Regulator Piston Assembly
O-Ring

O-Ring

Wear Disk, Regulator Spring
Spring

Regulator Piston Guide
Adjustment Cap, Regulator
Grip Cover Assembly

Screw, BHCS

Feed Neck Base

Feed Neck Collar

Locking Lever Assembly

Feed Neck Adjustment Knob
Verticle Handle ASA

O-Ring

Verticle Handle Body

Screw, %-20 x 5/8, Black

Barrel

Bolt Bumper Cover

Valve Spacer (Use is optional, see page 23.)
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